



ICC NTA TEST REPORT

ASTM E119
CAN/ULC-S101
(Fire Resistance Performance)

RENDERED TO: ChamClad
10235 184 Street NW
Edmonton, Alberta T5S 2J4

PRODUCT: ChamClad 6-in. wide, V-groove
PVC Exterior Panel

Report No.: CWaL032323-49
Test Date(s): 06/02/2023, 06/06/2023, and 06/16/2023
Report Date: 06/23/2023
Pages: 61